
1 

 

 
 

 

 

FORM-I 
 

 

For 

 

 

PROPOSED EXPANSION OF SPECIALITY CHEMICALS, 

AGROCHEMICALS, AGROCHEMICAL INTERMEDIATES & 

FORMULATION IN EXISTING UNIT 

 

of 

 

M/s. HEMANI INTERMEDIATES PVT. LTD. (Unit-II) 

PLOT NO. 3208, G.I.D.C., ANKLESHWAR,  

 DIST: BHARUCH, GUJARAT 

 



2 

 

APPENDIX I 
 

FORM 1 
(I) Basic Information  

Sr.  

No. 

Item Details 

1. Name of the Project/s M/s. Hemani Intermediates Pvt. Ltd. 

2. S.No. in the Schedule 5 (b) & 5 (f) 

3. Proposed 

capacity/area/length/tonnage to be 

handled/command area/lease 

area/number of wells to be drilled 

   Proposed Capacity in Annexure-I 

 

No bore well to be drilled within the premises.   

4. New/Expansion/Modernization Expansion 
[...]
6  – Tr an sfe r the  pr od u ct to  th e  s to ra g e ta nk wh ile  scr ee n in g lu m p s & 

ag g lo m e ra tio n.

7  - A na lyze  the  pr od u ct ( A .I . co nce n tra ti on , p a rtic l e s ize  dis tr ib uti on ). 

7  - Pa cka g in g in  var ie s p a cka ge s fo ll ow ed  by Q .C.

B - The plant has to handle each form of A.I. & sand by using:

- Elevation devices (hoist, elevators, pneumatics…).

- Feeding devices (chute, rotary valve, dust collector…).

- Solid mixing devices(x2) to achieve the needed rate.

C – Safety equipments (Extinguishing sys, Activated carbon, 

ventilation of dust feeding points, N2 blanketing where needed….)

D – Appropriate Instrumentation for safe & high quality product.

E – Raw material & Product storage  area, organized for best 

management ability.

Fungi (solids-gr,wg) continue

 



66 

 

H erbicides (Liquid  bas e EC,SL)

A pp li cat io n (in 

th e M ix  Tank

E m ul si on  Testsolvents

E mu lsi fi er s

A.I ’s

Process Description

P a cka ging  U ni ts

B  - Th e p la nt h as  to  h a nd le  ea ch  fo rm  of A .I . b y  us in g:

- M e lt in g  d e v ice s .

- E le vati on  d e v ice s (h oi s t , e le vato rs , pn e um a tics… ) .

- Fe e di ng  d e v ice s (ch ute ,  r ota ry  va lve ,  d u s t co ll ec to r… ).

C  – S afe ty  e q u ipm e nts  (E xti ng u ish in g  sys ,  e x . p ro o f o ri en ta ti on ,  

A ct iva ted  c ar bo n , N 2 b la nke tin g  w h er e  n e ed e d… .)

D  – A p pr op r ia te  In s tru m en ta ti on  fo r sa fe &  h ig h  q u al ity  pr od u ct.

E  – R aw  m a te r ial  a re a  &  P ro du c t ar e a, or ga n ize d for  be st 

m an a ge m e n t a bi lity.

Herb (Liqui ds  E C,S L) conti nue



67 

 

H erb ic id e s ( L iqu id s- EC ,S L)

L iq . P ro ce ss :

In  th is  p ro c e s s  , th e p la nt p ro du c e s  a c o nc en tra ted  L iq u id  p ro d uc t ,  re ad y  

to  b e  di lu te d  &  u s ed .

A - P ro c e d ur e:

1 - F i lli ng  th e  a p pr op ri ate  s ol v en t (s )  to  th e  r ea c to r.

2 - Ad d in g th e e m u ls i fi er s  w h il e a gi ta t io n .

3 - Ad d in g th e A c t iv e  In g re d ie nts  (A . I. )  to  ag ita ted  re ac to r.

- T h e A. I .  a p p ea rs  in  s ev e r al  fo rm s :

- L iq uid

- P ow d e r

- M e lte d m a te ria l

4  – C om pl ete  a s  h om o ge n ize d pr od u c t .

5  – An a lys i s  ( C o nc e n tra ti on , S ta bi lity,  f in al  u s e r s im ul at io n … )

6  – P a c k in g  i n v a rie s  b ott le s  acc or di ng  d e m a nd s ,  F ol lo w e d b y  Q .C .

H erbicide s ( Solid -powder W P)

Process Description

A .I’s

Mixin g

Sa n d

B in d e r

M ill in g
Pa cka g in g Un it 

Q ua lit y Tes ts

C hecking  pa rticle size distribu tion
A.I.  C oncen tration

W SR

Susp ension

 

 

 

 

 

 

 

 

 

 

 

  



68 

 

B - The plant has to handle each form of A.I. & sand by using:

- Elevation devices (hoist, elevators, pneumatics…).

- Feeding devices (chute, rotary valve, dust collector…).

C – Safety equipments (Extinguishing sys, Activated carbon, 

ventilation of dust feeding points, N2 blanketing where needed….)

D – Appropriate Instrumentation for safe & high quality product.

E – Raw material & Product storage  area, organized for best 

management ability.

Herb (so lids WP) continue

Herbicides (solids-WP)
Solid Process:

In this process ,the plant produces a homogenized powder, ready for 

suspension and final use.

A- Procedure:

1- Feeding the carrier ingredient (sand…)

2- Adding the Active Ingredients (A.I.) to a mixer.

-The A.I. appears as Liquid or Powder

3- Adding the emulsifiers .

4 – Mix to homogenize the mixture.

5 - Mill the homogenized mixture in the milling equipment.

6 – Transfer the powder to a 2nd mixer to homogenize  the product.

7 - Analyze the product (A.I. concentration, particle size distribution, 

WSR & suspension).  

8 – Packaging in varies packages followed by Q.C.

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



69 

 

ANNEXURE: 4 

WATER CONSUMPTION AND EFFLUENT GENERATION  
 

 

WATER CONSUMPTION QUANTITY 

(KL/DAY) 

EXISTING PROPOSED TOAL  

Domestic  10 10 20 

Industrial  Process 50 125 175 

Washing 10 50 60 

Boiler 30 50 80 

Cooling 20 100 120 

Total (Industrial) 110 325 435 

Others    0  

Gardening   5 5 

Total Water Consumption (KL/DAY)   120 340 460 

 

WASTE WATER GENERATION: 

WASTEWATER GENERATION QUANTITY 

(KL/DAY) 

EXISTING PROPOSED TOTAL  

Domestic  10 8 18 

Industrial  Process 45 60 105 

Washing 10 40 50 

Boiler 15 15 30 

Cooling 10 10 20 

Total (Industrial) 80 125 205 

Others      

Gardening     

Total Wastewater Generation KL/DAY)   90 133 223 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



70 

 

WATER BALANCE DIAGRAM: 

 

 

 

180 KL/Day -Deep Sea disposal through 

GIDC Pipeline 

Raw Water: 460 KL/Day from GIDC 

Domestic: 

20 KL/Day 

Process:   

125 KL/Day 

Boiler: 80 

KL/Day 

Washing: 

60 KL/Day 
Gardening: 

5 KL/Day 

Septic tank & 

Soak Pit:  18 

KL/Day 

60 KL/Day 30 KL/Day 20 KL/Day 

ETP: 205 KL/Day 

Cooling 

Tower: 120 

KL/Day 

50 KL/Day 

High COD: 25 

KL/Day 

Incinerator 



71 

 

ANNEXURE: 5 

ETP DETAILS 

M/s. Hemani Intermediates Pvt. Ltd. shall have an Effluent treatment plant consisting of 

primary, secondary and tertiary treatment units. The effluent confirming the GPCB standards 

shall be disposed into deep sea through GIDC pipeline. The details of ETP are as follows.  

 

PROCESS DESCRIPTION: ETP (EFFLUENT TREATMENT PLANT) 

PROCESS DESCRIPTION: 

M/s. Hemani Intermediates Pvt. Ltd. shall have an Effluent treatment plant consisting of 

primary, secondary and tertiary treatment units. The effluent confirming the GPCB standards 

shall be disposed into deep sea through GIDC pipeline. The details of ETP are as follows.  

 

Stream-I: Low COD & Low TDS 

 

1) First all non-toxic, biodegradable streams of wastewater shall be collected in Collection 

cum Equalization Tank (CET). Pipe grid is provided at bottom of the CET to keep all 

suspended solids in suspension and to provide proper mixing. 2 nos. of Air Blowers (B-

01) shall supply air through diffusers to pipe grid. 

2) Then after, equalized wastewater shall be pumped to Neutralization Tank (NT) where 

the continuous addition and stirring of lime solution is done to maintain the pH of 

wastewater from Lime Dosing Tanks (LDT) as per requirement by gravity. Then after, 

neutralized wastewater shall go to Flash Mixer (FM). Alum shall be dosed from Alum 

Dosing Tank by gravity into FM to carry out coagulation by using a Flash Mixer. Then 

effluent shall be collected in Flocculator (FL) where Polyelectrolyte shall be dosed from 

Polyelectrolyte Dosing Tank (PEDT).Then after, coagulated wastewater shall be settled 

in Primary Clarifier (PCL). Clear supernatant from Primary Clarifier shall be passed in 

Aeration Tank (AT). 

3) Domestic wastewater shall be added to AT, if required. Here, biodegradation of organic 

matter of the wastewater shall be carried out by bacteria (suspended growth) in the AT. 

The aeration tank provides proper mixing and supplies oxygen to the microorganisms in 

the dissolved form through the fine bubble diffusers. A constant feed rate shall be 

maintained in the aeration tank.  A sludge percentage of around 25 to 30 % by volume 

shall be maintained in the aeration tank.  Also MLSS and MLVSS ratio shall be 

maintained to ensure active microorganisms growth. Various nutrients like UREA and 

DAP shall be added from Nutrient Dosing Tanks regularly so as to ensure proper growth 



72 

 

of the microorganisms. Oxygen shall be supplied by 2 nos. of air blowers (B-02) through 

diffusers. Air blowers also keep MLSS in suspension.   

4) Then the overflow of the aeration tank shall be diverted into the Secondary 

Clarifier(SCL) for biomass separation. An appropriate retention time is given to the 

effluent to ensure proper settling. The sludge settles down into the bottom of the SCL 

and required amount of settled sludge shall be recycled back into the aeration tank to 

maintain desired concentration of biomass.  Excess biomass shall be pumped to sludge 

sump. 

5) Then after, overflow (clear supernatant) of SCL shall collected in Intermediate 

Sump(IS).Then effluent from the IS shall be pumped to the Pressure Sand Filter (PSF) 

and Activated Carbon Filter (ACF) for tertiary treatment. The effluent shall enter into the 

sand filter from the top and the filtered effluent shall be further passed to the Activated 

Carbon Filter for color removal. A back wash facility shall be provided to the sand filter 

and carbon filter to wash out the suspended solid whenever required.  For backwash, 

the effluent from the Intermediate Sump shall be pumped at the bottom of the sand 

filter (and / or carbon filter) and the discharge of the sand filter (and / or carbon filter) 

shall be diverted into the Collection cum Equalization Tank.   

6) The outlet of the carbon filter shall be collected into the Treated Effluent Sump (TES).  

The treated effluent from the treated water tank shall be finally pumped to GIDC 

underground drainage through magnetic flow meter and recorder system. We will meet 

all the norms laid by Gujarat Pollution Control Board.  

7) The primary and secondary sludge from the sludge sump shall be pumped to the filter 

press (FP) for sludge dewatering. The sludge cake shall be collected and packed into the 

plastic bags and stored in the HWSA and ultimate disposal to TSDF.  The leachate from 

the filter press shall be diverted to the collection cum equalization tank for further 

treatment.  

 

Stream-II: High COD & High TDS 

First all toxic, Non-biodegradable streams of wastewater shall be collected in Collection cum 

Equalization Tank (CET). Pipe grid is provided at bottom of the CET to keep all suspended solids 

in suspension and to provide proper mixing. 2 nos. of Air Blowers (B-01) shall supply air through 

diffusers to pipe grid. 

Then after, equalized wastewater shall be pumped to Neutralization Tank (NT) where the 

continuous addition and stirring of lime solution is done to maintain the pH of wastewater from 

Lime Dosing Tanks (LDT) as per requirement by gravity. Then after, neutralized wastewater shall 

go to Flash Mixer (FM). Alum shall be dosed from Alum Dosing Tank by gravity into FM to carry 

out coagulation by using a Flash Mixer. Then effluent shall be collected in Flocculator (FL) where 

Polyelectrolyte shall be dosed from Polyelectrolyte Dosing Tank (PEDT).Then after, coagulated 



73 

 

wastewater shall be settled in Primary Clarifier (PCL). Neutralized effluent will be incinerated in 

own incinerator. Incineration Ash will be disposed into TSDF. 

 

Size of Tanks 

 

Sr.  

No. 
Name of unit Size (m x m x m) No. 

1 Collection cum Equalization Tank (CET) 6.0 x 5.6 x (3.0 LD +0.7FB) 1 

2 Neutralization Tank (NT) 1.8 x 1.8 x (2.7LD +0.5FB) 1 

3 Flash Mixer (FM) 1.9 x 1.9 x (2.5LD +0.7FB) 1 

4 Flocculator (FL) 1.9 x 1.9 x (2.3LD +0.9FB) 1 

5 Lime Dosing Tank (LDT) 2500 lit 1 

6 Alum Dosing Tank (ADT) 1500 lit 1 

7 Polyelectrolyte Dosing Tank (PEDT) 1000 lit 1 

8 Nutrient Dosing Tanks (NDTs) 1000 lit 2 

9 Primary Clarifier (PCL) 5.1 x (3.0 SWD+0.7FB) 1 

10 Aeration Tank  (AT) 7.5  x 5.4  x (4.5 LD+ 0.5FB) 1 

11 Secondary Clarifier  (SCL) 5.1 x (3.0 SWD+0.5FB) 1 

12 Intermediate Sump  (IS) 

 

5.0 x 2.8 x (3.0+ 0.5FB) 1 

13 Pressure Sand Filter (PSF) 15 m3/hr 1 

14 Activated Carbon Filter (ACF) 15 m3/hr 1 

15 Treated Effluent Sump (TES) 6.0 x 5.6 x (3.0 LD +0.5FB ) 1 

16 Sludge Sump (SS) 4.5  x4.0 x (3.0+ 0.5FB) 1 

17 Filter Press (FP) 6.5  x 5.0  1 

 

LD = Liquid depth 



74 

 

FB = Free Board 

SWD = Side Water Dept 

EXPECTED CHARACTERISTICS OF WASTEWATER BEFORE & AFTER TREATEMENT 

Sr. 

No. 

Category of Wastewater Before Treatment After Treatment 

 

1 pH 3.5-6.5 6.5-8.0 

2 COD (mg/L) 5200-5500 400 

3 BOD3 (mg/L) 2300-2500 80 

4 Ammonical Nitrogen (mg/L) 45 40 

 



75 

 

 

Flow Diagram:  

 

 

  



76 

 

ANNEXURE: 6 

DETAILS OF HAZARDOUS SOLID WASTE MANAGEMENT AND DISPOSAL 

 

Sr. 

No. 

Description Source 

of 

wastes 

Quantity Waste 

Cat. 

Nature 

of 

waste 

Mode of Disposal 

Existing Proposed Total  

1. Discarded 

Containers 

Raw 

material 

storage 

area 

65 

Nos./M 

100 

Nos./M 

165 

Nos./M 

33.1 HDPE Collection, 

Storage, 

Transportation, 

Decontamination 

& sold to 

authorized 

vendors 

2. Discarded 

Bags 

0.45 

MT/M 

0.65 

MT/M 

1 MT/M 33.1  Collection, 

Storage, 

Transportation, 

Decontamination 

& sold to 

authorized 

vendors/reuse 

within premises 

3. Used Oil Machine 

lubricatio

n 

15 

lit/M 

15 

lit/M 

30 lit/M 5.1 Oil & 

impuritie

s 

Collection, 

Storage, 

Transportation & 

sent to registered 

recycler 

4. Residue & 

Waste 

In 

Process 

7.5  

MT/M 

112.5 

MT/M 

120 

MT/M 

28.1 Organic Collection, 

Storage, 

Transportation & 

sent for co-

processing in 

cement industries 

or incineration 

5. ETP Sludge & 

MEE Salt 

ETP 40 

MT/M 

210 MT/M 250 

MT/M 

35.3 Inorganic Collection, 

Storage, 

Transportation & 

sent to common 

TSDF 

6. Incinerator 

ash 

Incinerat

or 

2  

MT/M 

8 MT/M 10 

MT/M 

37.2 Inorganic Collection, 

Storage, 

Transportation & 

sent to common 



77 

 

TSDF 

7. (By-Product) 

H2SO4  

Process -  202 MT/M 202 

MT/M 

-- Inorganic Collection, 

Storage, 

Transportation & 

Sold to actual 

end users 

/Reused  

8. (By-Product) 

Aqueous Sol. 

Aluminum 

Chloride 

Process 175 

MT/M 

2770 

MT/M 

2945 

MT/M 

-- Inorganic Collection, 

Storage, 

Transportation & 

Sold out to actual 

end user 

9. (By-Product) 

Potassium 

Chloride 

(20% Soln) 

Process 70  

MT/M 

1180 

MT/M 

1250 

MT/M 

-- Inorganic Collection, 

Storage, 

Transportation & 

Sold out to actual 

end user 

10. Poly 

Aluminium 

Chloride 

Process -- 3460 

MT/M 

3460 

MT/M 

-- Inorganic Collection, 

Storage, 

Transportation & 

Sold out to actual 

end user 

11 Sodium 

Bisulfite 

Process -- 15 MT/M 15 

MT/M 

-- Inorganic Collection, 

Storage, 

Transportation & 

Sold out to actual 

end user 

12 Copper 

Hydroxide 

Process -- 10 MT/M  10 

MT/M 

-- Inorganic Collection, 

Storage, 

Transportation & 

Sold out to actual 

end user 

 



78 

 

ANNEXURE: 7 

DETAILS OF FLUE & PROCESS GAS EMISSION 

 

Flue Gas Emission 

1. Details of Flue Gas Stack; Stack Attached To Boiler (Existing) 

 

   SOURCES OF GASESOUS EMISSIONS STACK 

Fuel Used Coal = 40 MT/Day 

Capacity 7 TPH 

Type of Emissions SO2 NOx SPM 

Permissible Limits 100 ppm 50ppm 150 mg/Nm
3
 

Stack Height 50 meters 

Stack Diameter at the Top 1.0 meter 

Air Pollution Control Measures Multicyclone Separator with Bag Filter 

 

2. Details of Flue Gas Stack; Stack Attached To Incinerator – I & II (Existing) 

 

   SOURCES OF GASESOUS EMISSIONS STACK 

Type of Emissions HCL SPM 

Permissible Limits 50 mg/Nm
3
 50 mg/Nm

3
 

Stack Height 30 meters 

Stack Diameter at the Top 1.0 meter 

Air Pollution Control Measures Venturi Scrubber 



79 

 

 

3. Details of Process Vent (Existing) ;  

 

Sr. No. Stack attached  

to 

Stack Height Air Pollution  

Control System 

Parameter Permissible 

Limit 

Proposed 

1 Brominator 

Reactor Plant-2 

15 m Water Scrubber 

Alkali Scrubber 

HCl 

Cl2 

HBr 

Br2 

20 mg/Nm
3
 

9 mg/Nm
3
 

30 mg/Nm
3
 

2 mg/Nm
3
 

2 Drawing vessel  15 m Alkali  Scrubber 

3 Brominator 

Reactor Plant-3 

15 m Water Scrubber 

Alkali Scrubber 

 

Total: 

Flue Gas Emission 

4. Details of Flue Gas Stack; Stack Attached To Boiler (Existing) 

 

   SOURCES OF GASESOUS EMISSIONS STACK 

Fuel Used Coal = 40 MT/Day 

Capacity 10 TPH 

Type of Emissions SO2 NOx SPM 

Permissible Limits 100 ppm 50 ppm 150 mg/Nm
3
 

Stack Height 50 meters 

Stack Diameter at the Top 1.0 meter 

Air Pollution Control Measures ESP 

 

5. Details of Flue Gas Stack; Stack Attached To Boiler (Proposed) 